€0-000-¢00-d

QJ101308

|

- 5 EELS
oA

B [T ET T PE LT X510VH-005

i fros wavis [t [ [m

Bt IE23 :

G _ I [

EX X3 K1E ¥1%

PDF SCH# ] "pdfFactory Pro™ X RAG)E www. Fineprint.cn


http://www.fineprint.cn
http://www.fineprint.cn
usuario1
Cuadro de texto
QJ101308


QJ101308 - X510VH Part List (2010-02-08)
Fr FkHS FES 44T HU% | Unit Price(Total Price
Part No| Material Code | Drawing Code Description Qty (USD) (USD)
1 |G3R20000000| M-003-211-00 R Foam Pipe 1 0,46 0,46
2 |G4M30000000|D2-2B-101-101 BAUE KT B Type Stop Lever 1 1,29 1,29
3 |G4M30100000|D2-2B-101-102 BM HEWT B Type Self-propelled Lever 1 1,29 1,29
4 |G4M20700000/D2-2A-101-003 B KT B Type Upper Handrail 1| 467 4,67
5 12003W | GB6182-2000 2RUN F B R Il Type Hex Locknut M6 4 0,05 0,2
6 11016w  [GB/T5789-1986 PN TE L TR Hex Flange Face Bolt M6x35 1] o006 0,06
7 | G1M20800000| D-002-215-00 HAn Rope Guide 11 o020 0,2
8  |G1M30400000| D-002-222-03 | 4k 3L £k (X510V) Brake and Self-propelled Cable 1] 197 1,97
9  [G1P41300000| D-002-900-03 SOLFAE A4S 50L Fabric Bag 1 7,16 7,16
8  |GIM40200000 D-002-900-02 S0L AR Pk Al Metal Bracket for 50L Fabric Bag 1 4,78 4,78
11 |G1P20100000| D-002-212-00 T Butterfly Knob 2 0,07 0,14
12 11022W | GB/T14-1998 K[ 3k 7 Szt Carriage Bolt M8x50 2| 012 0,24
13 15003W GB/T97.1 S Flat Washer 41 002 0.08
14 15020W GB/T95 SR CY C Class Flat Washer 2 0,04 0,08
15 11051W | GB/T14-1998 PN ATy Carriage Bolt M8x25 2 0,09 0,18
16 12004W | GB6170-2000 AU FUERE | Type Hex Nut M8 6 | 003 0,18
17 |G4M20600000|D2-2B-101-002 AT A Type Lower Handrail 1 431 431
18  |G1P20200000| D-002-214-00 JE A Fastener 1| o007 0,07
19 |G1P22200000| D-002-212-02 HEAT Thin Butterfly Knob 4| o007 0,28
20 11021W | GB/T14-1998 R[]y B AR Carriage Bolt M8x30 2| o010 0,2
21 [G1P40200000( D-002-911-00 JEH Rear Discharge Cover 1 2,28 2,28
22 |G1M40400000| D-002-203-01 T A Shaft For Rear Discharge Cover 1 0,35 0,35
23 G1M40100000( D-002-206-01 I=R==pE Spring For Rear Discharge Cover 1 0,31 0,31
24 19000B (5B/T861.2-1987 A Inner Tooth Lock Washer 2 0,08 0,16
25 1BO01W GB91-86-10 FF 18 Split Pin 4 0,03 0,12
26 |G1P71500000|D2-3D-303-000| BA!10¥E~F 44 i Outside Cover for B Type 10" Wheel Hub 2 | 056 1,12
27 19003B | GB894.1-1986 Sl P A 2 Flexible Washer 6 | 003 0.18
28 15004W | GB/T848-2002 N Small Washer 6 | o003 0,18
29 |G1M70400000| D-002-808-00 AR Bearing 8 | o021 1,68
30 |G1P71400000|D2-3D-300-000|  BHI10HE~| 4T ik B Type 10" Wheel Assy 2 3,85 7.7
31 |G1P71600000|D2-3D-304-000 109~ BN Inside Cover for B Type 10" Wheel 2 0,42 0,84
32 | G4M71300000| D2-3D-304-001 101N R Washer 2 0,03 0,06
33 19004B |GB894.1-1986 Al P L 4 Flexible Washer 2 0,02 0,04
34 | G1M72900000|D2-3B-501-100 BB Small Straight Gear(Ratchet Wheel L) 1 1,79 1,79
35 |G1G71000000| D-002-304-00 e R Ratchet Wheel Washer 1] o21 0,21
36 |G1M70100000| D-002-516-00 B fe R % Left Steel Wire Sring 1 0,11 0,11




37

G1M72000000

D-002-223-00

L

Spring for Self-propelled Cable

0,12 0,12
38 |G1M73100000| D-002-223-02 EPEE s Self-propelled Spring 0,11 0,11
39 | G1M73400000| D-002-500-03 A 2 I Rear Drive Shaft Assy for Self-propelled 7.82 7,82
40 | G1M70200000| D-002-513-00 CIEZERS Right Steel Wire Sring 0,11 0,11
41 | G1M72300000| D-002-310-01 K| Pin 0,08 0,16
42  |G1P70100000| D-002-510-00 W EIE TR Height adjustment Handle Ball 0,11 0,11
43 | G1M73000000|D2-3B-502-100 WEEBA Small Straight Gear(Ratchet Wheel R) 1,79 1,79
44 | G1P50600000| D-002-518-00 HRAR Mulching Plug 1,40 1,4
45 13002W  [GB/T846-1985| -} Hliyisk HBIRE]  |Cross Recess Pan Head Tapping Screw ST6.3x25) 0,05 0,2
46 [G1P10600000| D-002-105-02 |  S510J5 444 (JFH) Rear Baffle 263 263
47 13006W [GB/T845-1985| -} filifik sk HBR4%]  |Cross Recess Pan Head Tapping Screw ST4.8X17 0,03 0,15
48 [G1P71300000| D-002-217-02 B B B Type Belt Cover 1,75 1,75
49 | G1M60200000| D-002-515-02 R AT Height Adjustment Pull Rod 2,39 2,39
50 11015W GB5783-2000 | A AMELN S M8 Coarse Thread Hex Bolt(M8x16) 0,37 0,74
51  |G1M10200000| D-002-202-00 JE A Left Side Board 1,35 1,35
52 12005W | GB6182-2000 27055 1 B NE R Il Type Hex Locknut 0,07 0,28
53 V2000010000 |V2-00-000-010 T675HL T675 Engine 0,00 0
54 | G1M10600000| D-002-201-02 e Right Side Board 1,66 1,66
55 10071W GB/T14-1998 [K =[5 3k J5 #iiigse (AEFR) Carriage Bolt M8x15 0,07 0,14
56 | G1-P3-14-00 | D-002-982-00 PRI AR (TR Board for Height Adjuster 0,19 0,19
57 | G1M10400000| D-002-101-02 S510 [ 77k S510 Deck 30,15 30,15
58 11001W GBI/T5789 VaViik, AL 4 Hex Flange Face Bolt M6x12 0,06 0,12
59 |G1P70600000| D-002-704-13 |  BRI7Hi~[ i #kdt o Outside Cover for B Type 7" Wheel Hub 0,26 0,52
60 |G1P70800000| D-002-700-10 BRI 6 T B B Type 7" Wheel Assy 2,21 4,42
61 |G1M73200000| D-002-600-01 P HTIR R Front Drive Shaft Assy 0,04 0,04
62 |G1P70200000| D-002-608-00 ke Front Bracket Fastner 0,04 0,04
63 | G1M72800000| D-002-403-00 AN Small Belt Wheel 1,18 1,18
64 |G1M50900000| D-002-407-03 T JRE S A Short Washer for Blade Adapter 0,35 0,35
65 |G1M50100000| D-002-402-01 Al K Long Key for Crankshaft 0,05 0,05
66 |G1M50700000| D-002-404-02 S )] Short Blade Adapter 2,36 2,36
67 |G1M50400000|D-002-406-00-C 5107)F 510 Blade 519 519
68 |G1M50300000| D-002-405-00 TR KAy Blade Washer 0,43 0,43
69 |G1M51000000|3-8-24UNF-2A|  JEhl S ML 2 MIIEA Hex Flange Face Bolt A 0,35 0,35
70 1A001B |GB11544-1997| &i@VAi-H EKE787 V Type Belt 1,11 1,11
71 11019W  [GB/T5787-198€ PN TE L TR Hex Flange Face Bolt M10x25 0,09 0,27

Remark: "blue" mark are FOC parts;"green" mark are Expendable parts; no color mark are Unexpendable parts.









